

## 8 CBSE - Ace Test Result Science

Synthetic Fibre

DATE : 02/07/2017

Sr. No.	Name	Marks	Total	Percentage
1	Samip Shah	23.5	30	78%
2	Siddarth Jain	22	30	73%
3	Akshat Jain	21.5	30	72%
4	Sujal Rathod	16	30	53%
5	Jainam Shah	16	30	53%
6	Dhruv Chokshi	Ab	30	
7	Mandar Raval	Ab	30	
8	Anurag Menon	Ab	30	
9	Krish Padmashali	Ab	30	
10	Kavya Kathriya	Ab	30	